YKPAMHA é O A O ANNYEBCKWI METANNYPIMUYECKUA KOMBEUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anyesck, yn. Lmuara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
daxkc: (06442) 94347, 3-71-47 Fax:(06442) 9-43-47, 3-71-47 9o 3 3
3ABOOCKOY CEPTUOUKAT KAYECTBA Ne Hara fluet w3 nucros
MILL'S QUALITY CERTIFICATE Ne 1551 Darte 29.05.04 Sheet 1 of 1 sheets
CBUQETENbCTBO O NPUEMONHBIX UCTIBITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-20//1ncT- 3aBoackon 3akas Ne 417
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne S
3akasuuk: Kopnopauus 'MnayctpuansHbin Coro3 Jonbacca ' (UCA)
ans dupmsbi "Qydepko CA"
Customer: Corporation " Industrial Union of Donbass " for fim" DUFERCO. SA"
’ Barox Ne 56865827 LOT 3
RW-car Ne .
HaumeHoBaHue ToBapa: ropavexaraHbiit CTanbHOi NUCT ¢ Cranpapr:
o6pe3HbIMU KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/A6M
apxa cranu .
Grapde of steel ASTM A36 nnockocTHocTb 1/2 ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%
CocTosiHue NocTaBKku: ropsiqeKarTaHbiv '
Delivery condition: hot-rolled
Ne Homepa Homepa : Pa3smepbl, MM .Konuuecrso TeopeTudeckuin
nosny. | nnasok naprTui Dimensions, mm ToBapa, BEC,TH
Tonwuxa WwpuHa AnvHa wr/mect Theoretical
Item Cast N2 Test Ne Thickness | Width Length Quantity/pcs weight tn
16 2490 2275 12.7 2438 6096 2 2.964
15 2485 2215 9.53 2438 6096 2 2.224
-
Total quantity (pcs): 4 Total theoretical weight (tn) : 5.188
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.Buinnaska : MapTeHoBCKUA cnocob npoussoacTsa. Jasoackoi cepTucukar kavectsa Ne 71557

Steelmaking process : open hearth furnaces. Mill's quality ¢ertificate Ne —_—
Homep B Xumuueckuii cocras, % Chemical composition, %
nnasxu C | Mn] si S | P Cr | Ni [ cCu Al T N T VvV TMo | Ti[AsTNb] B
Cast Ne X 100 X 1000 X 100 X 1000
2485 18 82 21 39 11 5 4 9 5 8 <8 <20) 5 6 <8 | 2.4
2490 17 94 24 36 12 6 3 4 18 8 <8 <20 5 6 <8 | 2.5
PE3YNIbTATHl  UCNbLITAHUNA TEST RESULTS
YicnbiTaHue Ha pacTsikenme U yaapholi Uarub Tensile and impact test
Paamepei 1=(j) OMeprin yaapa KU
obpa3ya Ov6op o6paaya Tem- { Mpe- | Npe- | Omvoc. | Cywe- Impact energy
nepa- | gen | pen Hue |2=(j/sm?) YaapHas esskocts KCU H3rn6
Ne D.m. of Specimen Typa yanu- Impact strength
napTum specimen Texy- | npou- | Henwe 3=(%)  Bonoxuucras cocrasnsiowan
ucnei- | vectn | Hoctw Fibrous appearance
Tonww- | wipu- | Mecro, Han- | Nono- | Tanui 4= L:g#:::b
Ha Ha pasne | xeHue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |{Lo=200| area Z
7] c® Mpa | Mpa % % 3Hauenus Values

1 2 3 In

2275 12.7 | 40 T +20 | 312 | 488 | 22.0
127 | 40 T +20 | 315 | 489 | 24.0
2215 953 | 40 T +20 | 351 | 509 | 26.0
9.53 | 40 T +20 | 346 | 527 | 25.0

Mapkuposka:

Marking:

Knenmoska:

Hard stamp:

UseTHan Mapkuposka:

Color marking: one green strip on transversal edge of the plate
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